Despiece TF800




Fig 1. Power Sprayer Parts

[TEM PARTS NAME Qry ITEM PARTS NAME QY ITEM PARTS NAME QY
1-01 Cover Assy 1-31 Bearing(6001) 1 1-63 Under Metal 1
1-02 Sieve 1 1-32 Gear Box Cover 1 1-64 Spring 1
1-03 Cowl 1 1-33 Shake-Proof Plug 6rmm 1 1-65 Mb5x25 Crossing Bolt 8
1-04 Hood 1 1-34 Pump Brecket 1 1-65-1 M5x50 Crossing Bolt 4
1-056 Seal 1 1-356 Shaft, Eceentic 1 1-66 O-Ring 13x2 1
1-06 Sieve Filling 1 1-36 Bearing(6004) 1 1-67 Regulating Screw 1
1-07 Warter Tank 1 1-37 Cylinder 1 1-68 Overflow Body 1
1-08 Back Belt Assy 1 1-38 Cover Dust 1 1-69 Fy Nut 2
1-09 Right Bracket 1 1-39 Bush Plunger 2 1-70 Kdjusting Pan 1
1-10 Left Bracket 1 1-40 Water Seal 2 1-71 08 Washer 1
1-11 Shake-Proof Plug 6mm 3 1-41 Seal,Water Seal 2 1-72 M8 Spring, Washer 1
1-12 Engine Seat 1 1-42 O-Ring 28x2 2 1-73 M8 Nut 1

1-12-1 Fixing Bracket 12-1 1 1-43 Water Seal 2 1-74 8/8 Clamp,Hose 4
1-13 M6X15 Screw Assy 3 1-44 O-Ring 26x2 2 1-75 Overflow Hose 1
1-14 Nut 1 1-45 Cylinder Bushing 2 1-76 Qverflow Spring 1
1-15 Chair 1 1-46 Water Seal Box 2 1-77 Suchion Hose 1
1-16 Way 1 1-47 Tube,Screw Bush 2 1-78 Suction Spring 1
1-17 Washer 1 1-48 Water Seal Box 2 1-79 Joint 1
1-18 Warer Cock 1 1-49 Washer 2 1-80 Plug Hole 1
1-19 Coupling Metal 1 1-80 MSx30 Scrw 2 1-81 O-Ring 35x2.5 2
1-20 Pad Cushion 1 1-51 Valve seat 2 1-82 Plunger 1
1-21 Stop Switch 1 1-62 O-Ring 26x2 2 1-83 Water Seal Seat Assy 2
1-22 Lever Seat 1 1-53 Stop-per 2 1-84 Rubber Tube Assy 1
1-23 Lever 1 1-54 Spring Vakve 2 1-85 Washer 4
1-24 @54 Clutch Drive 1 1-55 Discharge Metal 1 1-86 Handle 1

1-24-1 Méx25 Crossing Bolt Assy 2 1-66 Overflow Metal 1 1-87 Valve 1
1-25 Méx15 Hex Bolt Assy 4 1-57 O-Ring 12x2 4 1-88 Staight spraying Tube Assy 1
1-26 Gear Box 1 1-58 Joirit 2 1-89 Fan Like Spray Rod Assy 1
1-27 Bearing 6000 3 1-59 O-Ring 16x3 1 1-90 Bent Spraying Tube 1
1-28 Gear 1 1-60 Seat,OVerflow Valve 1 1-91 Filter Bowl 3
1-29 Shaft Of Smaller Gear 1 1-61 O-RIng 18x2.5 1 1-92 Spraying Plate 3
1-30 Méx20 Hex Bolt Assy 2 1-62 M6x50 Hex Bolt Assy 4 1-93 Spraying Lid 3
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Fig 2. Engine Parts
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ITEM| PARTS NO. QTY| IT&EM| PARTS NO. QFY} I'TEM | PARTS NO. QTY

| Biray | CEMER | PARTSNAME mgl oyl gpmy | FRKE D PARTSNAME gl pe | mpags | BESF | PARTSNAME |
0l 42 B25-035 trst i Geur Box Cover 1 03 B25-058 ol K T2 Under Meral 1
2 B25-004 RS Sieve 1 43 am/mfAi | Shake-Proof Plug 6m/m | 1 it Il K3 Spring 1
(153 B25-009 ffa &S % | Cowl 1 A4 B25-023 IR 1 65

b1 B25-003 L Homl 1 35 B25-034 {0l Shaft, Eceentric 1 ) 66 iE 13 x2| O-Ring13x2 1
5 R25-010 fibk i | Seal 1 36 Bk (A004) | Bearing (A0104) 1 67 B25-057 I HEFF Regulating Screw 1
06 B25-0046 P Lk Sieve Filling 1 37 B25-048 HErE Cylinder 1 | 58 " B25-051 Tk s B Overflaw Body 1
07 B25-001 s Water Tank 1 38 B25-049 K Cover Dust 1 64 IR L] Fy Nut 2
ug B25-011 ek Back Bell 1 39 B25-036 & HBEARE 5 | Bush Plunger 2 70 B25-052 i E £t Adjusting Pan 1
0g B25-004 ETp-X LT Right Bracket 1 40 AKE Water Seal 2 71 [LEE S B8 Washer 1
10 | B25-005 X pEm Left Brackel 1 41 B25-034 A Seal,Water Seal 2 72 MB TR M8 Spring, Washer [ )
11 smm ik Shake-Proof Plugbmm | 3 42 k28 %2 | O-Ring 28x 2 2 73 MHuE2 A M3 Nut 1
12 B25-013 S|%E@zE [ Engine Seat 1 43 B25-044 ik Water Seal 2 74 SISE 5/8 Clamp,Hose 4
13 a4 M #26 %2 ] O-Ring 26 x 2 2 | 75 il ok Overflow Hose I
14 | B25-014 FbEsey | Nu 1 45 | B2s5-042 R Cylinder Bushing 2 76 ] K g | Overflow Spring 1
15 | B25-002 I BE Chair 1 46 | B25-046 FKE B K | Water Seal Box 2 77 #HkkE Suction Hose 1
16 R Way i 47 B25-045 BHET Tube,Screw Bush 2 78 WKEHE | Suction Spring 1
17 | B25-015 iz Washer 1 48 | B25-043 K EERHID| Water Seal Box 2 79 B25-053 | ¥bkigL Joim 1
18 B25-016 MK Water Cock 1 4v° 1 B25-032 i Shafe of Smaller Gear | 1 80 B25-055 HEA 3RS Plug Hole 1
19 | B25-017 HEEEE K | Coupling Metal 1 50 M3 30 L8 | M5 x 30 Scrw 2 81 . E &35% 25| O-Ring35x2.5 9
20 | B25-01R R Pad Cushion 1 51 B25-041 SET 1 R Valve seat 2 89 B25-047 e Plunger 1
21 | B25-019 2 g Stop Swilch 1 52 Mt %26 x2 { O-Ring 26 x 2 2 83 AR EE Water Seal Seat Assyj 2
22 | B23-020 SR S RE | Lever Seat 1 53 | B25-040 iHEFE Stop—per 2 84 Jigegitis Rubber Tube Assy | 3
23 1 B25-021 piiTH RIS Lever 1 54 { B25-039 W Spring Valve 2 a5 i Washer 4
24 B25-0%1 DRSS B 1054 Cluich Drive 1 55 B25-0154 BAKEN%E | Discharge Metal 1 86 Fip Handle 1

25 56 B25-050 BAKERE | Overflow Metal 1 87 k@ Valve b
26 | B25-030 e H Gear Box 1 57 B aR12x2 | O-Ring12x 2 4 | 88 TG | Staight spraying Tabe Assy| 1
27 SiRonon Bearing 6000 3 58 B25-060 Bl Joint 2 H4y HKomg sk Long Nozzle 1
28 B25-033 PN L Gear 1 50 Mt H16x3 1 O-Ring16x 3 1 90 B25-085 RS | Bent Spraying Tube| 1
29 60 B25-1)59 ] 7k fe) B2 Seat,OVerflow Valve | 1 91 B25-0D83 | iHiEM Filter Bow] 3
30 6l ihE %18 x 25| O-Ring 18x2.5 1 92 1% A Spraying Plate 3
31 HR6001) | Bearing(6001) 1 62 93 B25-084 nEf Sk Spraying Lid 3




Fig 3. CARBURETOR

ITEM PARTS NAME ary
3-01 BODY, PUMP 1
3-02 SCREEN 1
3-03 VALVE, NEEDLE 1
3-04 SPRING 1
306 SCREW 1
3-06 PIN 1
3-07 LEVER 1
3-08 BODY 1
3-09 COVER 1
310 PRIMER PUMP ASSY 1
311 DIAPHRAGM 1
312 GASKET 1
313 DIAPHRAGM 1
314 GASKET 1
318 JET, MAIN 1
316 ORING 1
317 CLP 1
318 HOLDER, WIRE 1
3-19 SCREW 2
3-20 BRACKET 1
3-21 NUT 1
322 SCREW 1
3-23 PACKING 1
3-24 SCREW 2
3-25 WASHER 1
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